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Crustbuster drive

NOTE: GEAR OILSAE 80W-90



Crustbuster Drive

Item # Part # Description
1 WR-100028 Gear Box
2 CB-400020 Shaft Assembly
3 HK-100464 Flange Bearing
4 HW-335208Z | 1/2”, Washer, Lock, Zinc Plated
5 HW-300208ZG5 | Nut, Hex, 1/2-13NC, Zinc Plated, G5
6 HW-960330 12MM-1.75 x 20MM g, ZP, W/Shoulder
7 CB-400246 Chain Guard Back
9 HW-208110G5Z | Bolt, Hex Head, 1/2-13 x 1-3/4 LG, G5, ZP
10 CB-400002 Sprocket 32 Tooth (Gear Box Drive)
11 HK-100447 Taper Bushing (Gear Box Drive)
12 WR-600092 # 60 Roller Chain HD
13 WR-600094 # 60 Connect Link
14 HK-101230 Sprocket 12 tooth (Cylinder)
15
16 HW-301208SC | Nut, Stover Lock, Hex, 1/2-13 NC
17 CB-400019 Idler Sprocket
18 CB-400049 Spacer (7/8LG)
19 CB-400048 Spacer (3/8LG)
20 CB-400045 Chain Adjustment Rod
21 HW-300212ZG5 | Nut, Hex, 5/8-11, ZP, G5
22 HW-325212Z | 5/8, USS, Flat Washer, ZP
23 HW-301212NEZ | Nut, Nylon Insert Lock, HEX, 5/8-11 NC
24 HW-808124G5 | Bolt Carriage, 1/2-13 x 3-1/2 LG, G5

WR-1000226

U-Joint KIT

NOTE: GEAR OIL SAE 80W-90




Cylinder

ltem # Part # Description
1 CB-200251 Shaft (Two Required)
2 CB-200232 Center Shatft
3 HK-100464 Flange Bearing
4 CB-200010 Center Bearing
5 HW-208110G5Z | Bolt, Hex Head, 1/2-13 x 1-3/4 LG, G5, ZP
6 CB-200225 Crustbuster Knife (108 Required)
7 HW-204104G5Z | Bolt, HH, 3/8-16 x 1 LG (216 Required)
8 HW-301204TLZ | Nut, Top Lock, 3/8-16 ,ZP (216 Required)
9 HW-208122G5Z | Bolt, HH, 1/2-13NC x 3-1/4 LG
10 HW-301208SC | Nut, stover Lock, Hex, 1/2-13 NC
11 HW-300204ZG5 | Nut,Hex, 3/8-16, ZP
12 HW-335204Z | 3/8 Washer Lock, ZP
13 HW-804104G5Z | Bolt, Carriage 3/8-16 x 1, ZP




Slides and Slot Cover

ltem # Part # Description

CB-200127 Slide Left Side

CB-200128 Slide Right Side

HW-804104G5Z | Bolt, Carriage 3/8-16 x 1", ZP

HW-300204ZG5 | Nut, Hex, 3/8-16, ZP

HW-335204Z7 3/8 Washer Lock, ZP

CB-200117 Slot Cover

HW-802104 Bolt, Carriage, 5/16-18 x 1" LG

HW-300202ZG5 | Nut, Hex, 5/16-18, ZP
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HW-335202Z7 5/16, Washer, Lock, ZP




Guards and Rear Gate

s
NOE: MOUNT INSIDE FRAME

NOTE; TIGHTEN BOLT LIGHTLY
ALLOW BUSHING TO ROTATE.
(EACH END OF DOOR)
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NOTE: MOUNT INSIDE FRAME

ltem # Part # Description
1 CB-200055 Bearing Cover
2 CB-400240 Chain Guard
3 CB-400025 Guard
4 CB-400027 Guard (Gear Box)
5 HW-200102G5Z | Bolt, Hex Head, 1/4-20 x 3/4 LG, G5, ZP
6 HW-335200Z 1/4, Washer, Lock, ZP
7 HW-300200ZG5 | Nut, Hex, 1/4-20, ZP, G5
8 HW-204103G5Z | Bolt, Hex Head, 3/8-16 x 7/8, LG, G5, ZP
9 HW-960318 Bolt, Hex, 12MM-1.75 x 16MM LG, ZP, W/shoulder
10 CB-200400 Rear Gate
11 CB-200408 Gate Mount Flat
12 05-100851 Bushing
13 HW-301204TLZ | Nut, Top Lock, 3/8-16, ZP
14 HW-300204ZG5 | Nut, Hex, 3/8-16, ZP
15 HW-204112G5Z | Bolt, Hex Head, 3/8-16 x 2" LG, G5, ZP
16 HW-804104G5Z | Bolt, Carriage 3/8-16 x 1" LG, ZP
17 CB-400505 Drive Shaft Complete (see page 8)




Drive Shaft

Item # Part # Description
1 CB-400505 | Drive Shaft Complete
2 WR-100026 | U-Joint Kit
31971 Torque Limiter disk (TWO REQURED)




Decal

A DANGER

KEEP HANDS AND FEET AWAY

safely devices
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Do not clean, oil or 4
repair machinery while A
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HK-100899 HK-100912 B

KEEP AWAY FROM
MOVING MACHINE

HK-100986

HK-100986

MOVING PART HAZARD
To prevent serious injury or death from
moving parts:

= Close and secure guards and shields before
starting.

* Keep hand, feet, hair and clothing away from
moving parts.

» Disconnect and lockout power source before
adjusting or servicing.

» Do not stand or climb on machine when
operating.

SUNWEST SCREEN GRAPHICS® SW 404

HK-101853 ' HK-100908



4 DANGER
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To Prevent Serious Injury Or Death:

* Keep hands, feet and clothing away
from auger intake.
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WR-600061
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DB-400166

A CAUTION

To Avoid Injury Or Machine Damage:

= When servicing machine use proper
tools and equipment.

= Refer to operations manual for
instructions,

HK-100907
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